GNHWPCA Permit Application
Protecting the Environment
) for Wastewater

Discharges from
Domestic Sewage
Treatment Works

(to Surface Waters)

Greater New Haven
Water Pollution Control
Authority — Renewal
Application for
Municipal NPDES
Permit ID: CT 01000366

GNHWPCA
260 East Street
New Haven, CT 06511

DATE OF PUBLICATION: AUGUST 4, 2020



Connecticut Department of

Energy & Environmental Protection
Bureau of Water Protection & Land Reuse
Water Planning & Management Division

CPPU USE ONLY

Permit Application for App #:
Wastewater Discharges from Doc #:
Domestic Sewage Treatment Check #:

Works (to Surface Waters)

PROGRAM: Municipal NPDES Permits

Please complete this form in accordance with CGS section 22a-
[...]
Please provide a general description of the methods and provisions for the operation and maintenance of the
collection and treatment systems, specifically addressing Plan Elements No. 1, 6, and 9 outlined in Part B: Plan
Checklist. Be sure to label this description by identifying it as "Attachment | - Part A" and attach the description
to this Plan Checklist.

Part B: Plan Checklist

Review the following plan elements to ensure that each element is included and adequately addressed in your
Operation and Maintenance Plan. A copy of this plan must be maintained on-site at all times. Certify that the
plan is adequate with respect to each element by inserting your initials in the space provided. For elements
which are determined to be not applicable to the collection and treatment systems, please indicate "N/A" next to
the element and provide a brief explanation.

Plan Elements Initial/Not Applicable

1. Adetailed description of all wastewater .~ é o
treatment equipment on site including:

a. A description of treatment unit sizes, their
operating capacities, retention times,
manufacturers and models.

b. A functional description of each treatment
system and subsystem including a
discussion of how each item functions
and variables that might affect
performance.

2. A detailed description of collection and — é Z,
treatment system operation, start-up,
shut-down and power outage procedures,
including the positions of all switches, valves,
instrument settings and precautions. For
batch systems, include operating instructions
describing testing procedures to be
performed for each batch, when different
treatments are to be used and instructions
for operating the different types of
treatments.

3. A list of instrument calibration and alarm - é Zﬁ
testing frequencies. This should include but
not be limited to the frequency that the pH
meters and alarms, flow meters, and level
alarms are tested or calibrated.

4. An inventory of all spare parts and equipment par? é Z
kept at the facility for the wastewater
treatment system.

5. Alist of all treatment chemicals, quantities — é 2
stored at the facility and dosage rates.




Part B: Plan Checklist (continued)

Plan Elements

Initial/Not Applicable

A maintenance plan for the collection and
treatment system, both preventive and
corrective, with proposed daily, weekly,
monthly, semi-annual and annual inspections
and procedures.

—bZ-

The number of full or part time waste water
treatment system operators needed to
properly run the system and a detailed
description of any training the operators have
had in the proper operation of the treatment
system. For domestic sewage treatment
facilities, the plan must include
documentation of operator certification as
required by RCSA Sections 22a-416-1
through 22a-416-10.

— L7

A description of the log(s) to be kept near the
treatment system, or readily accessible, for
operational monitoring and inspections. All
entries must show time, date and be initialed.
These log books must be bound,
pre-numbered and contain the following
information, as applicable:

a. for batch treatment systems:

(1) number of gallons of each batch
discharged

(2) treatment chemicals added to each
batch

(3) the results of any chemical analysis
done on each batch

(4) what the wastewater of each batch
consisted of (what processes
contributed to the batch)

(5) the pH of each batch at time of
discharge

(6) when meters and probes were
calibrated and/or replaced

(7) any maintenance performed on the
system

(8) any observations the operator may
have noticed about the discharge
(clarity, foam, etc.)

~ 67




Part B: Plan Checklist (continued

Plan Elements Initial/Not Applicable

8.  b. forflow through systems: - 67

(1) total daily/shift flow

(2) treatment chemical dosage rates

(3) daily/shift treatment chemical tank
levels

(4) the results of any chemical analysis
performed on the discharge

(5) the range of pH during the day/shift

(6) when meters and probes were
calibrated and/or replaced

(7) any maintenance performed on the
system

(8) the reason for any upsets that may
have occurred

(9) any observations the operator may
have noticed about the discharge
(clarity, foam, etc.)

9. A description of any security measures to et é’ z
prevent vandalism of the collection and
treatment systems.

10. A flow diagram of the treatment system é ’&
generating the discharge. The diagram must il
show all incoming waste streams, treatment
units and their sizes, treatment chemical
additions, all pumps and valves, electrical
equipment (pH sensors and controllers, high
level sensors and alarms, etc.) and
connections between electrical units.
Average, maximum, and design flow rates of
incoming waste streams between treatment
units and from discharge points and pumps
must be indicated.




Applicant Certification of an Operation and Maintenance Plan Checklist

Applicant Name: Greater New Haven Water Pollution Control Authority
(as indicated on the Application Form)

Application Number (if known):
Facility I.D. Number (renewals only): 093-001

Permit Number (renewals only): CT0100366

| have personally examined and am familiar with the information contained in the Operation and Maintenance
Plan required for this application, and | certify that based on reasonable investigation, including my inquiry of
the individuals responsible for preparing the Operation and Maintenance Plan, such plan contains all
applicable information listed in the Operation and Maintenance Plan Checklist. | further certify that | will
submit this plan to the Department of Energy and Environmental Protection (DEEP) upon request.

e 2 /e zoze

Applicant Sign:yé/ Date / 7

In the space below, please provide the names of the persons who prepared the Operation and Maintenance
Plan and a brief description of the qualifications of each preparer, (i.e., professional certifications, education
background, related work experience, etc.).




Applicant Name: Greater New Haven Water Pollution Control Authority
Permit Application for Wastewater Discharges from Domestic Sewage Treatment Works (to Surface Waters)
Attachment |

Attachment |
Operation and Maintenance of the Collection and Treatment System

Part A: General Description

The Greater New Haven Water Pollution Control Authority's (GNHWPCA) wastewater
collection and treatment system consists of 550 miles of sanitary/combined sewers, 30
pumping stations, and the 40 mgd advanced secondary East Shore Water Pollution
Abatement Facility (ESWPAF). Detailed description of the pumping and treatment
equipment, operating capacities, unit sizes, and startup, shutdown and process controls
procedures are contained in the facility O&M manuals. The O&M manual for the East
Shore WPAF was initially written in March 1979 and was upgraded in April 1993,
June 1997, February 2000, and May 2017. The O&M manuals for the two largest
pumping stations (East Street and Boulevard) were written in September 1990 and
April 1993, respectively. These manuals are supplemented by collection system and
treatment plant SOP's.

Extensive operating logs are kept. Monthly operations data is summarized and
submitted monthly in a Discharge Monitoring Report (DMR) and a Monthly Operations
Report (MOR) to the Connecticut DEEP. The GNHWPCA maintains a quality
assurance/quality control (QA/QC) program for its operations. The plan includes
laboratory QA/QC procedures and guidelines. In addition to daily work sheets and
computerized data logs, the laboratory records include an instruments calibration log.
Inventory of chemicals and their dosage rate are monitored by the SCADA system and
operator logs. An inventory of GNHWPCA assets, collection system, pump stations and
treatment plant, reside in the Computerized Maintenance Management System (CMMS)
along with spare parts and instrument calibration and testing schedules. The collection
system has a CMOM Plan that contains a preventative maintenance plan, and overflow
emergency response plan and SSO response procedures. Collection system preventative
and corrective work orders are also maintained in the CMMS. An emergency response
plan (including security measures) and a safety plan for the system are present. A
staffing plan for the system, which lists all employees and their certifications exists at
the facility. A training plan is also developed for each department.

Process flow diagrams and site location information are included in this NPDES
renewal permit application. The Authority also keeps a customer service plan on
file. The plan includes information and procedures to help ensure that all customer
complaints and requests for information are handled promptly and efficiently.



Attachment I-1



Construction Field Office
(Temp.)

Collections System Maintenance
Facility (Under Construction)

Gravity Thickener

Construction Field
Office (Temp.)

Collections System
Maintenance Facility
(Under Construction)

Supplemental Carbon mmT
Building & Storage

_:::::::‘%_‘sg

Electrical
Building

Process Air Compressor Facility (Under
Design - Final Location and Size TBD)

Revised June 2020

Combination
Gravity Thickener &
Solids Storage Tank


mricozzi
Rectangle

mricozzi
Typewritten Text
Gravity Thickener

mricozzi
Rectangle

mricozzi
Rectangle

mricozzi
Typewritten Text
Combination
Gravity Thickener &
Solids Storage Tank

mricozzi
Rectangle

mricozzi
Rectangle

mricozzi
Typewritten Text
Supplemental Carbon
Building & Storage

mricozzi
Line

mricozzi
Rectangle

mricozzi
Typewritten Text
Collections System
Maintenance Facility
(Under Construction)

mricozzi
Polygon

mricozzi
Line

mricozzi
Line

mricozzi
Rectangle

mricozzi
Typewritten Text
Construction Field
Office (Temp.)

mricozzi
Polygon

mricozzi
Line

mricozzi
Line

mricozzi
Line

mricozzi
Rectangle

mricozzi
Typewritten Text
Electrical
Building

mricozzi
Polygonal Line

mricozzi
Typewritten Text
Revised June 2020

mricozzi
Rectangle

mricozzi
Polygon

mricozzi
Polygon

mricozzi
Callout
Construction Field Office (Temp.)

mricozzi
Callout
Collections System Maintenance Facility (Under Construction)

mricozzi
Callout
Process Air Compressor Facility (Under Design - Final Location and Size TBD)

mricozzi
Polygon


Attachment M



PROCESS CONTENTS VOLUME (MG) DISCHARGES COMMENTS
Preliminary Raw Influent Main Pump Station Coarse Bar Screens, Aerated
Treatment Grit Removal

Main Pump Station

Primary Clarifiers

Biological Reactor
Basins

Coarse Screened
Influent

Coarse Screened
Influent

Primary Effluent

1.4/EA

Anoxic 0.8/EA;

with NRCY & RAS Aerobic 2.15/EA

To Primary Clarifiers

To Biological Reactor Basins

To Secondary Clarifiers

Vertical Centrifugal Pumps 3
@15 MGD; 2@25 MGD

Three Rectangular Tanks

Two Anoxic Zones, Four
Aeration Zones with Optional
Swing Zones

Applicant Name: Greater New Haven Water Pollution Control Authority

Secondary Clarifiers Activated Sludge 1.05/EA To Chlorine Contact Basins; Eight Rectangular Tanks With
Sludge to Gravity Belt Circular Mechanisms
Disinfection Final Effluent .05/EA To New Haven Harbor Two Rectangular Tanks
Gray|ty Belt —p | Solids Storage Tank <
Thickener
A
WAS
RAS
A -
- NRCY >
Hypochlorite
v
Biological Reactor Basins
New Disinfection AERATION
Haven «——— Chlorine Contact T Final Clarifiers | N Anoxic/
Harbor Basins Aerobic
Aerobic | Swing Aerobic | Anoxic

Gravity Thickeners

Permit Application for Wastewater Discharges from Domestic Sewage Treatment Works (to Surface Waters)

Attachment M: Process Flow Diagram

GNHWPCA

Protecting the Environment

Incineration

Inlet Works
Preliminary Treatment
Bar Screen & Grit Removal

%

F.0.G.

Gravity Sewer

o

3 \

Q

< Main Pump
% Station
[oN

(0]

(0]

S
@,o [ege

Force Main - Major Pump Stations with Local Preliminary Treatment

I

A

Supplemental Carbon

Primary Clarifiers

Process Flow Diagram

East Shore
Water Pollution Control Facility
2020




Attachment P



Attachment P: Sewage Sludge Information

Applicant Name: Greater New Haven Water Pollution Control Authority
(as indicated on the main application form)

Existing Permit Number (if applicable): CT0100366

Treatment Facility Information

Facility Name (if different than the applicant):
East Shore Water Pollution Abatement Facility
Provide a brief description of the treatment and collection systems:

The GNHWPCA provides regional municipal waterwater collection and treatment services to
approximately 44,000 customers in the City of New Haven and the towns of Hamden, East Haven, and
Woodbridge. The Collection System includes 30 pumping stations and approximately 550 miles of
sanitary/combined sewers. The treatment plant is a 40 MGD advanced secondary treatment facility.

Septage Information

1. Does the facility accept septage? X Yes [] No
If yes, does the facility have a septage receiving facility? [X| Yes [] No
e Ifyes, is the septage receiving facility located within the wastewater treatment plant site?
X Yes ] No

o If no, explain how septage is accepted at the facility:

2. Is access to the septage discharge point restricted or otherwise monitored? X Yes [] No

Sewage Sludge Information

1. For discharges previously authorized by DEEP, provide the average mass (dry tons) of sludge generated
by the facility annually: 7,995 dry tons per year (2015-2019 avg.)

2. For all applications, estimate the mass (dry tons) of sludge expected to be generated by the facility during
the next five years: 7,000 to 9,000 dry tons per year

3. Provide a brief description of existing sludge disposal/utilization practices at the facility (including ash
disposal if appropriate):

The Sludge is incinerated onsite under long term agreement with a private contractor to operate
the GNHWPCA's multiple hearth incinerator. The contractor is responsible for ash disposal and is
currently disposing of the ash at the Waste management landfill in Chicopee, Massachusetts. The
facility is a regional sludge processing facility, which accepts sludge from other POTWSs.

4. Provide a brief description of the proposed measures to be taken to dispose of sludge in the event the
existing sludge disposal/utilization practice becomes unavailable due to unforeseen circumstances:

Under the long term agreement for sludge disposal, the contractor is responsible for alternative
offsite disposal should the need arise, and has arrangements with alternative sites for this
purpose.

DEEP-WPED-APP-108 lof3 Rev. 10/01/13



Sewage Sludge Information (continued)

The following analyses must be performed on a grab sample of sludge within one year preceding the date this
application is submitted and the results of such analyses must be submitted with this application as part of
Attachment P.

Sludge Analysis

1. For POTWs with a design flow of equal to or greater than 1 MGD, attach the results of a Priority
Pollutants Scan. The Priority Pollutant Scan shall include the following:

PCBs and the following Heavy Metals:

Arsenic (As) Mercury (Ho)
Beryllium (Be) Nickel (Ni)

Cadmium (Cd) Zinc (zn)
Chromium, Total  (Cr)

Copper (Cu)

Lead (Pb)

2. For POTWs with a design flow of less than 1 MGD, attach the results of a heavy metals analysis on a
dry weight basis. This analysis shall include the following heavy metals:

Copper (Cu) Lead (Pb)
Cadmium (Cd) Nickel (Ni)
Chromium (Cr) Zinc (Zn)

The percent (%) solids of the sample should also be submitted.

DEEP-WPED-APP-108 20f3 Rev. 10/01/13



Sewage Sludge Information (continued)

Summary Sheet of Industrial and Commercial Non-Hazardous Waste

Hauled to Water Pollution Control Facilities

Please complete this form by providing the information requested for the previous five years.

POTW Name: East Shore Water Pollution Abatement facility

Name of Person Completing Form: Gary Zrelak

Date: July 1, 2020

Name of Facility
Generating Waste

Location Address of
Generating Facility

Nature of Waste

Volume and Frequency of
Waste Received

See Attached Table

XI Check here if additional sheets are necessary, please label and attach them to this sheet.

DEEP-WPED-APP-108

30f3

Rev. 10/01/13



Applicant Name: Greater New Haven Water Pollution Control Authority
Permit Application for Wastewater Discharges from Domestic Sewage Treatment Works (to Surface Waters)